Replacement Parts

NO.

T O NN A WN -

PART NO.

6005891
6005892
6005893
6005894
6005895
6005896
6005897
6005898
6005899
6005900
6005901
6005902
6005903

6005904
6005905

DESCRIPTION

AXLE, TUBE, SPREADER

ROD, UPPER, SPREADER

ROD, LOWER, SPREADER
SUPPORT, HOPPER, SPREADER
FRAME, BACK, SPREADER
HANDLE, FORMED, SPREADER
ASSEMBLY, CONTROL, SPREADER
ASSEMBLY, AGITATOR, 10PPS100
BRACKET, AGITATOR, LEFT
BRACKET, AGITATOR, RIGHT
HOPPER, OHIO STEEL, 10 GAL
BUSHING, HOPPER, SPREADER
IMPELLER, PLASTIC, SPREADER
KEY, U SHAFT, SPREADER
BEARING, AXLE, SPREADER

QTY.

RGP G U J U U G UL (U (U UL UL (I WL U

PART NO.

6005906
6005907
6005908
6005909
6005910
6005911
6005912
6005913
6005914
6005915
6005916
6005917
6005918

6005919

DESCRIPTION

ASSEMBLY, GEARBOX, SPR
PLATE, MATERIAL, SUMMER
SCREW, SELF TAPPING, M4.5 X18
PLATE, MATERIAL, WINTER
WHEEL, 13 X 5.0-6 X 16.5MM
BOLT, HEX, M6 X 60

BOLT, HEX, M6 X 65

BOLT, HEX, M6 X 45

PIN, COTTER, 1TMM X 10MM
PIN, COTTER, 3.5MM X 23MM
PIN, COTTER, 3.5MM X 45MM
NUT, HEX LOCK, M6

SIEVE, HOPPER, SPREADER
BRACKET, SIEVE, SPREADER

QTY.

JHIL N N U @ ) I N SN |\ IR N QL U §

aa D
S




	8. Notes.pdf
	6002407_Front Cover_E
	6002407_E
	6002407-MANUAL_INNER
	SAFETY
	Warr [New]
	CONTENTS
	Drawing View11
	Drawing View13
	Drawing View15
	Drawing View19
	Drawing View21
	Drawing View22
	Drawing View25
	Drawing View26
	Drawing View27
	Drawing View28
	Drawing View29
	Drawing View30
	Drawing View36

	ASSY 1
	Drawing View4
	Drawing View5
	Drawing View7

	ASSY 2
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View34
	Detail View A (1 : 5)
	Drawing View37

	OPS
	REPAIR
	Drawing View3

	Notes

	6002407_Back Page_E





